

A4

6199 MALBURG WAY
VERNON, CA 90058

t. 888.464.3824

f. 323.583.6565

w. www.A4.com

pushing the limit

12/16/2019

Dear Valued Customer,

As a leading supplier of apparel for over 40 years, A4 is firmly dedicated to the quality of our product, the satisfaction of our customers and the welfare of our employees and community. With these principles in mind, we remain committed to the highest standards of environmental and product safety.

We submitted all materials used in our line of apparel and bags for product testing for Flammability of Clothing Textiles (16 CFR 1610), Formaldehyde (AATCC 112) and Lead Content testing, as mandated by the Consumer Product Safety Improvement Act (CPSIA). All our fabrics have passed the Formaldehyde Test. All of the fabrics were found to be exempt from the Flammability Testing due to the weight exemption for plain surface fabrics composed of fiber blends and the fiber content exemption for the single polyester fiber fabrics. All fabrics are also exempt from the Lead in Substrate Test since they are solid fabrics with no after manufacturing components added. All testing is performed by third-party, CPSIA accepted laboratories and subject to rigorous analysis.

The fabrics we tested are part/all of the following styles:

98SD 100% Polyester 4.15 oz

N3142, NB3142, NW3201, N3181, NB3181, NW3223, N3165, NB3165, NW3002, N2295, N5283, N5244, NB5244, N5324, N2340, NB2340, NW2340, N5321, NB5321, N5283, N5244, NB5244, N2320, NB2320, N5284, NB5284, NW2320, NW5284, N2322, N5285, N3185, NW2322, NW5285, N2345, N5322, N3143, NB3143, N2305, NW1009, NW2336, NG2336, NW5308, NG5308, N5258, NW5011, N3373, NB3373

95LM 100% Polyester Mesh 3.4 oz

N5294, N5293, N5296, NB5301, NM5019, N5274, N5253, NF1264, NB1000, NF1270, N2206, NW1000, N4214, NB4214, N2274, N4212, NB4212

99FBM 100% Polyester Flat Back Mesh 170 gr

N5281, NB5281, N5280, N3173, N3156, N3170, N3168, NW3197, N4164, N3166, NB3166, N4173, NW4189, N4217, NB4217, N5320, NB5320

85PWK 100% Polyester Warp Knit 260 gr

N4214, NB4214, N6162, NB6162, N6178, NB6178, NB6180

97DZ 100% Polyester Dazzle 165 gr

NF5537, NB5005, N5263, N2250, NB2250, N5161, NB5161, NW1003, NW5003, NF1264, NB1000, NF5497, NB5000, N4214, NB421. N4212, NB4212

95MM 100% Polyester Micro Mesh 115 gr

N5184, N5255, NB5184

99PI2 100% Polyester Tricot Lining 165 gr

N5325, N5184, N5255, NB5184, N5294, N5293, N5296, NB5301, N5294, N5293, N5296

A4

pushing the limit

6199 MALBURG WAY
VERNON, CA 90058

t. 888.464.3824

f. 909.420.6655

w. www.A4.com

99TM 100% Polyester Textured Mesh 105 gr

N5325, N4130, NB4130

99HTM 100% Polyester Heavy Textured Mesh 6.25 oz

N4117, NB4117, N4118, NB4118, N4121, NB4121

95SM 90% Polyester/10% Spandex Stretch Mesh 200 gr

N2322, NW2322, N5285, NW5285, N3185, N4183, NB4183, N4184, NB4184, N4185, NB4185, NW4205, NG665

99LST 80% Polyester/20% Spandex Compression 170 gr

N3130, N2306, N3133, N5259, NW3199, NW3198, NW5313, N4164, N5298

97CFT/ITY 92% Polyester/8% Spandex 2-Way Stretch 180 gr

N3213, N3214, N2334, N5306

98BT 100% Polyester Brushed Tricot 9.7 oz

N4207, N4210, N4201, N6179, NW4201, NW6179

85PHM2 100% Polyester Heavy Mesh 185 gr

N4136, NB4136, N4137

99HWM 75% Nylon/25% Spandex 4-Way Stretch 280 gr

N4205, NB4205

96DFT 90% Polyester/10% Spandex Diagonal French Terry 227 gr

N3224

99BHM 100% Polyester Super Porthole Mesh

N4190, NB4190

85SPM 100% Polyester Porthole Mesh

N4139, NB4139

85PDK 100% Polyester Double Knit

N4146, NB4146, N6158, NB6158, N6152, NB6152, N6120, NB6120, NW4188, NW6149, NW6166, NG6166

98PF 100% Polyester Fleece

N4261, NB4261, N4234, NB4234, N4246, N4237, NB4237, NW4245, N6193, NB6193

99EBM 100% Polyester Flat Back Mesh

N3008

The fabrics passed all tests – Flammability CFR1610, Formaldehyde AATCC and Lead Content CFR (only applicable for children’s garments). Please note these individual test results are available on request.

Best Regards,



John Shene